

Help Ukraine!

Our country is in trouble. Russia have started a war against us, and while we are defending our country, we need humanitarian support.

Many of the usual supply chains are now unavailable. But we urgently need medicines, food rations, blankets, and other humanitarian assistance.

We accept humanitarian aid from all over the world in a warehouse in Turkey and deliver it to Ukraine.

The helping center was established by Ukrainian businessmen
We are not a state or budget organization.

Glory to Ukraine!

1. How to help?

Will you be so kind to help Ukraine with medicines or something else?
Thank you!

Please read the **rules of packaging** of medicines and humanitarian aid and send them to us. Packing must be to withstand all stages of handling without breaking.

It must be clearly labeled with full details of content and the consignee.

Please, mark the boxes with **HELP UKRAINE words!!!**

2. Where to address your help?

We have organized multiple logistic centers and accept all aid through partnering collection centers. Please address your parcels to the following addresses:

POLAND LOGISTICS CENTER (PREFERRED)

POL-CEL

Rampa Brzeska 63,
22-100 Chełm, Poland
Mr. Adam Szewik
Phone: +48 501 220 227

TRUKEY LOGISTICS CENTER

1. SPOST

Maltepe mah .Mevlevihane yolu cad 324.sok 4AE/2425 no:49
34010 Zeytinburnu / İSTANBUL - Turkey
NP700007070

Mr. Sedat Çelik
Phone: 0545 511 11 03

2. ELİ ULUSLARARASI TAŞM VE TURZ LTD ŞTİ

Halkalı merkez mah Tuna cad Hekim sok No:16 A-B
Küçükçekmece / İSTANBUL - Turkey
NP800007070

Mr. Serhat Hacıoğlu
Phone: 0534 317 15 85

3. İSTANBUL DAĞITIM LOJİSTİK

Habipler Mah 2718 sok No:20
Sultangazi /İSTANBUL - Turkey
NP900007070

Mr. Celal Bilgin
Phone: 0532 256 95 09

3. What we need?

Name	Unit
1.	Military individual first aid kit
2.	Occlusive dressing
3.	Junctional tourniquet
4.	Military medical backpacks
5.	Hydrogel dressing
6.	Bag valve mask/Ambu bag
7.	Portable Defibrillator
8.	Pulse oximetry
9.	X-ray transparent stretchers
10.	Portable ventilator
11.	Vacuum splint
12.	External fixation device
13.	Vacuum therapy machine
14.	S size cups for the vacuum therapy machine
15.	M size cups for the vacuum therapy machine

Name	Unit
16.	L size cups for the vacuum therapy machine
17.	Catheter Venflon 16, 18, 20, 22 G
18.	Alcohol wipes №1
19.	Individual dressing package
20.	Morphine hydrochloride solution for injection 1%-1,0
21.	Promedol (trimeperidine) solution for injection 20 mg/ml - 1,0
22.	Fentanyl solution for injection 0.05 mg/ml - 2,0
23.	Ketamine sol for injection 50 mg/ml - 2,0
24.	Ditiline sol for injection 20 mg/ml - 5,0
25.	Syrette painkillers
26.	Moxifloxacin 400 mg N5
27.	Meloxicam 7.5 mg N20
28.	Diphtheria-tetanus toxoid (anatoxin)
29.	Rabies vaccine
30.	Ofloxacin eye/ear drops 0,3%
31.	Antiviral drug
32.	Ambulance type A
33.	Ambulance type C
34.	Ambulance type B

What medicines we need now: [list](#)

No	Name	dosage / volume / unit of measurement	unit of measurement
2	Atropine	injection: 1 mg (sulphate) in ampoules of 1 ml	amp
12	Heparin sodium	injections: 5000 IU / ml	vials
13	Hydroxyethylstarch	6% infusion solution (60 mg / ml)	ml
14	Hydroxyethylstarch	10% solution for infusion (100 mg / ml)	ml
15	Dexamethasone	injection: 4 mg / ml 1 ml in ampoules (as disodium phosphate salt)	amp
17	Diazepam	injections: 5 mg / ml	amp
18	Dopamine	injection: 40 mg / ml (hydrochloride) 5 ml in ampoules	amp
20	(Epinephrine /Adrenaline)	injection: 1 mg (as hydrochloride and hydrotartrate) 1 ml in ampoules, corresponding to 1.82 mg of adrenaline tartrate in 1 ml	amp
21	(Ethanol)	solution: 70% (denatured)	ml
22	(Isosorbide dinitrate)	solution for infusion: 1 mg / ml	amp

24	(Insulin injection (fast-acting))	injection: 40 IU / ml in 10 ml vials	vials
25	(Insulin injection (fast-acting))	injections of 100 IU / ml in 5 ml; 10 ml in a bottle	vials
29	Sodium lactate), complex solution of Sodium chloride + Potassium chloride + Calcium chloride + Sodium lactate)	injection of 100 U / ml and 5 ml; 10 ml in a bottle	ml
32	(Mannitol)	solution for infusion: 15% 100 ml, 200 ml, 400 ml in bottles, 100 ml, 250 ml, 500 ml in containers	ml
37	(Naloxone)	injection: 400 mcg (hydrochloride) 1 ml in ampoules	amp
38	Sodium hydrogen carbonate)	injection: 1,4 % - 8,4 %	ml
42	Sodium chloride)	solution for injection / infusion: 0.9% isotonic (equivalent to Na + 154 mmol / l, Cl - 154 mmol / l)	ml
43	Complex solution of Sodium chloride + Potassium chloride + Calcium chloride	solution for infusion	ml
44	Neostigmine	injections: 0.5 mg / ml in 1 ml ampoules	amp
45	Neostigmine	injections of 2.5 mg (methyl sulfate) in 1 ml ampoules	amp
47	Ondansetron)	injection: 2 mg / ml 2 ml in ampoules (as hydrochloride)	amp
48	Ondansetron)	injection of 2 mg / ml 4 ml in ampoules (as hydrochloride)	amp
54	(Povidone-iodine)	solution: 10% (equivalent to 1% active iodine)	ml
55	(Salbutamol)	metered dose inhaler (aerosol): 100 mcg (as sulfate) per 1 dose	vials
57	(Furosemide)	injections: 10 mg / ml in 2 ml ampoules	amp
59	(Chlorhexidine)	solution: 0.05% (bigluconate)	ml
60	(Tranexamic acid)	injection: 50 mg / ml in an ampoule	amp
61	(Tranexamic acid)	100 mg / ml in ampoules	amp
62	(Fresh-frozen plasma)	doses	doses
63	Red blood cells)	doses	doses
	Cryoprecipitate	doses	doses
65	(Oxygen)	gas (liquid)	tons
66	(Oxygen)	gas	liters
67	(Sevoflurane)	liquid for inhalation	vials
68	(Ketamine)	injections: 50 mg / ml 2 ml	amp
69	(Ketamine)	injections: 50 mg / ml 10 ml	amp
70	(Ketamine)	injections: 10 mg / ml 10 ml	amp
71	(Ketamine)	injections: 10 mg / ml 50 ml	vials
72	(Propofol)	injections: 10 mg / ml 100 ml	vials
73	(Propofol)	injections: 20 mg / ml	vials
74	(Thiopental)	injections: 0.5 g	vials
75	(Thiopental)	injections: 1 g	vials
76	(Bupivacaine)	injections: 5 mg / ml 4 ml	amp
77	(Bupivacaine)	injections: 5 mg / ml 5 ml	amp
78	(Bupivacaine)	injections: 5 mg / ml 10 ml	amp
79	(Bupivacaine)	injections: 5 mg / ml 20 ml	amp

80	(Bupivacaine)	injections: 2.5 mg / ml in 20 ml	amp
81	(Bupivacaine)	injections: 2.5 mg / ml in 200 ml	vials
82	(Bupivacaine)	0.5% (hydrochloride) 4 ml in ampoules	amp
83	(Lidocaine)	injection: 1% 2 ml in ampoules	amp
84	(Lidocaine)	2% injection (hydrochloride) of 2 ml in ampoules	amp
85	(Lidocaine)	5% (hydrochloride) 2 ml in ampoules	amp
86	(Morphine)	injection: 10 mg (sulphate or hydrochloride) 1 ml in ampoules	amp
87	(Fentanyl)*	solution for injection: 0.05 mg / ml in 2 ml ampoules	amp
89	(Acetylcysteine)	injections: 100 mg / ml 3 ml in ampoules	amp
90	(Acetylcysteine)	injections: 200 mg / ml in 10 ml ampoules	amp
94	Amoxicillin + Clavulanic acid)	tablets: 500 mg / 125 mg;	tab
96	Amoxicillin + Clavulanic acid)	powder for injection: 1000 mg + 200 mg	vials
98	(Ceftriaxone)	powder for solution for injection: 1 g (as sodium salt) in a vial	vials
104	(Cefotaxime)	powder for solution for injection: 1000 mg (as sodium salt) in a vial	vials
106	(Imipenem + Cilastatin)	powder for solution for injection: 500 mg (as monohydrate) + 500 mg (as sodium salt) in vials	vials
108	(Meropenem)	powder for injection / infusion: 1 g (as trihydrate)	vials
110	(Daptomycin)	powder for concentrate for solution for infusion: 500 mg	vials
111	(Daptomycin)	powder for solution for infusion: 500 mg	vials
112	(Linezolid)	solution for infusion: 2 mg / ml of 300 ml	pack
117	(Cefepime)	powder for solution for injection: 1000 mg;	vials
120	(Azithromycin)	solid oral dosage form: 500 mg	tab
123	(Azithromycin)	solution for oral use: 200 mg / 5 ml	vials
131	(Ciprofloxacin)	solution for intravenous infusion: 2 mg / ml (as hyclate)	vials
133	(Ciprofloxacin)	tablets: 500 mg (as hydrochloride)	tab
141	(Metronidazole)	injection: 500 mg per 100 ml vial	vials
151	(Vancomycin)	powder for solution for injection: 1000 mg (hydrochloride) in a vial	vials
154	(Flucytosine)	solution for infusion: 2.5 g / 250 ml	amp
156	(Protamine sulfate)	injections: 10 mg / ml (10,000 IU) in 5 ml	amp
157	Protamine sulfate)		vials
158	Glucose)	solution for injection: 5% (isotonic)	ml
160	(Glucose)	solution for injection: 40 %	ml
162	(Potassium chloride)	4%	vials
163	Potassium chloride)	7,50%	vials
164	(Suxamethonium)	50 mg (chloride) / ml 2 ml in ampoules	amp
165	Suxamethonium)	20 mg / ml 5 ml in ampoules (suxamethonium iodide) powder for solution for injection (chloride) in a vial	vials
166	(Atracurium)	10 mg / ml (besylate)	amp
167	(Vecuronium)	powder for solution for injection: 10 mg (bromide)	vials

169	(Enoxaparin)	20 mg / 0.2 ml;	ml
170	(Enoxaparin)	40 mg / 0.4 ml;	ml
171	(Enoxaparin)	100 mg / 1 ml;	ml
172	(Enoxaparin)	150 mg / 1 ml	ml
3	(Bisoprolol)	2.5 mg tablets	tab
4	(Bisoprolol)	5 mg tablets	tab
5	(Bisoprolol)	10 mg tablets	tab
33	(Metoprolol)	25 mg tablets	tab
34	(Metoprolol)	50 mg tablets	tab
35	(Metoprolol)	tablets: 100 mg	tab
	Metoprolol tartrate	1 mg / ml 5 ml	amp
	Phenylephrine hydrochloride	1% 1 ml	amp
	Norepinephrine Tartrate	2 mg / ml 4 ml	amp
	Norepinephrine Tartrate	2 mg / ml 8 ml	amp
58	(Furosemide)	tablets: 40 mg	tab
92	Amoxicillin + Clavulanic acid)	oral solution: 125 mg amoxicillin + 31.25 mg clavulanic acid / 5 ml	vials
93	(Amoxicillin + Clavulanic acid)	tablets: 250 mg / 62.5 mg;	tab
97	(Ceftriaxone)	powder for solution for injection: 250 mg (as sodium salt) in a vial	vials
99	(Ceftriaxone)	powder for solution for injection: 500 mg (as sodium salt) in a vial	vials
109	(Daptomycin)	powder for concentrate for solution for infusion: 350 mg	vials
113	(Linezolid)	powder for oral liquid: 100 mg / 5 ml	
114	(Linezolid)	tablets: 400 mg;	tab
115	(Linezolid)	tablets: 600 mg	tab
119	(Azithromycin)	solid oral dosage form: 250 mg;	tab
121	(Azithromycin)	powder for oral suspension: 100 mg / 5 ml;	
122	(Azithromycin)	powder for oral suspension: 200 mg / 5 ml;	
124	(Chloramphenicol)	solid oral dosage form: 250 mg	tab
125	(Chloramphenicol)	solid oral dosage form: 500 mg	tab
126	(Chloramphenicol)	oil suspension for injection *: 0.5 g (as sodium succinate) / ml in 2 ml ampoules	amp
127	(Chloramphenicol)	solution for oral use: 150 mg (as palmitate) / 5 ml	vials
128	(Chloramphenicol)	powder for solution for injection: 0.5 g (sodium succinate) per vial	vials
130	(Ciprofloxacin)	solution for oral use: 250 mg / 5 ml (anhydrous)	
132	Ципрофлоксацин (Ciprofloxacin)	tablets: 250 mg (as hydrochloride)	tab
136	(Erythromycin)	solid oral dosage form: 200 mg;	tab
137	(Erythromycin)	solid oral dosage form: 250 mg;	tab
139	(Erythromycin)	powder for solution for oral use:	
140	(Erythromycin)	125 mg / 5 ml (as stearate or estolate or ethyl succinate)	
142	(Metronidazole)	tablets:	tab
143	Метронідазол (Metronidazole)	solution for oral use: 200 mg (as benzoate) / 5 ml	vials

145	(Nitrofurantoin)	solution for oral use: 25 mg / 5 ml	vials
146	(Clindamycin)	capsules: 150 mg (as hydrochloride)	tab
148	(Clindamycin)	solution for oral use: 75 mg / 5 ml (palmitate)	
149	(Vancomycin)	powder for solution for injection: 250 mg (hydrochloride) in a vial	vials
150	(Vancomycin)	powder for solution for injection: 500 mg (hydrochloride) in a vial	vials
152	(Vancomycin)	lyophilisate for solution for infusion: 500 mg per vial	vials
153	(Vancomycin)	lyophilisate for solution for infusion: 1000 mg per vial	vials
155	(Flucytosine)	capsules: 250 mg	tab
	Loratadine	10 mg	tab
1	(Amiodarone)	injections: 50 mg / ml 3 ml in ampoules	amp
6	(Verapamil)	injection: 2.5 mg (hydrochloride) / ml in 2 ml ampoules	amp
7	Aqua pro injectionibus/Water for injection)	solution for injection: 2 ml in ampoules	amp
8	Вода для ін'єкцій (Aqua pro injectionibus/Water for injection)	solution for injection: 5 ml in ampoules	amp
9	Aqua pro injectionibus/Water for injection)	solution for injection: 10 ml in ampoules	amp
10	(Activated charcoal)	solid oral dosage form: 0.25 g	tab
11	(Haloperidol)	injections: 5 mg / ml	amp
16	(Diclofenac)	injections: 25 mg / 3 ml in ampoules	amp
	Декскетопрофену трометамол	25 mg / 2 ml	amp
19	(Drotaverine)	injections: 20 mg / ml in 2 ml ampoules	amp
23	Isosorbide dinitrate)	tablets (sublingual): 5 mg	tab
26	(Acetylsalicylic acid)	solid oral dosage form: 75 mg - 300 mg	tab
27	(Clonidine)	tablets: 0.15 mg	tab
28	(Clonidine)	solution for injection: 0.01% in 1 ml ampoules	amp
30	(Magnesium sulfate)	injections: 250 mg / ml in 5 ml	ml
36	(Metoprolol)	solution for injection: 1 mg / ml in ampoules	amp
39	(Sodium thiosulfate)	injections of 250 mg / ml of 50 ml	vials
40	Натрію тиосульфат (Sodium thiosulfate)	injections of 300 mg / ml in 5 ml ampoules	amp
41	(Sodium thiosulfate)	injections of 300 mg / ml in 10 ml ampoules	amp
46	(Oxybuprocaine)	eye drops, solution: 0.4%	vials
49	(Paracetamol)	solution for oral use:	vials
50	(Paracetamol)	suppositories:	штук
51	(Paracetamol)	solid oral dosage form:	tab
52	(Paracetamol)	solution for infusion: 10 mg / ml	amp
56	(Theophylline)	injections: 2% in ampoules	amp
64	Nitrous oxide)	gas	litets
88	(Loperamide)	solid oral dosage form: 2 mg	tab

91	(Methylthioninium chloride/Methylene blue)	injections: 10 mg / ml in 10 ml ampoules	amp
95	(Amoxicillin + Clavulanic acid)	powder for injection: 500 mg + 100 mg	vials
100	(Piperacillin and enzyme inhibitor)	powder for injection: 2 g (as sodium salt) + 250 mg (as sodium salt)	vials
101	(Piperacillin and enzyme inhibitor)	powder for injection: 4 g (as sodium salt) + 500 mg (as sodium salt)	vials
102	(Cefotaxime)	powder for solution for injection: 250 mg (as sodium salt) in a vial	vials
103	(Cefotaxime)	powder for solution for injection: 500 mg (as sodium salt) in a vial	vials
105	(Imipenem + Cilastatin)	powder for solution for injection: 250 mg (as monohydrate) + 250 mg (as sodium salt) in vials	vials
107	(Meropenem)	powder for injection / infusion: 500 mg (as trihydrate); 1 g (as trihydrate)	vials
116	(Cefepime)	powder for solution for injection: 500 mg;	vials
118	(Cefepime)	powder for solution for injection: 2000 mg;	vials
129	(Chloramphenicol)	powder for solution for injection: 1 g (sodium succinate) in a vial	vials
134	(Gentamicin)	injections: 10 mg (as sulphate) / ml in 2 ml ampoules;	amp
135	(Gentamicin)	injections: 40 mg (as sulphate) / ml in 2 ml ampoules;	amp
138	(Erythromycin)	powder for solution for injection: 500 mg (as lactobionate) in a vial	vials
144	(Nitrofurantoin)	solid oral dosage form: 100 mg	tab
147	(Clindamycin)	injection: 150 mg (as phosphate) / ml	amp
159	(Glucose)	solution for injection: 10%	ml
161	(Glucose)	solution for injection: 50%	ml
168	(Calcium gluconate)	100 mg / ml 10 ml	amp
169	Chlorpyramine	20 mg / ml 1 ml	amp

List of medicines we need to collect first aid kits: [list](#)

Name
Paracetamol 500 mg
Meloxicam 7,5 mg
Ciprofloxacin 500 mg or Levofloxacin 500 mg
Individual sterile dressing package with elastic first aid compression component with protective moisture-resistant shell (Israeli Emergency Bandage 6) High priority!!!
Bandages

Chemical means for a stop of bleeding (bandage hemostatic tamponing with hemostatic means) (QUIK CLOT)

2d priority

Gel-based occlusive thoracic bandage (sticker) (with or without valve)

adhesive plaster

Medical gloves non sterile

Thermo blanket

Tourniquet «CAT» (Mechanical means for a stop of bleeding like "CAT") High

Tourniquet «SWAT» High priority

Nasopharyngeal airway (airway, tube)

Waterproof marker (blue)

Scissors for cutting clothes and shoes (atraumatic)

Non-medical needs:

1. Sleeping bags.
2. Karrimats.
3. Thermo blankets.
4. Waterproof shoes and clothes.
5. Tactical glasses, gloves, belts.
6. More different goods...